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Attention Residents - CNSF 2013 Congress News 

For 2013, residents that are members of CNSF societies, are 
being offered an additional $100 discount on Congress 
registration prior to the early bird deadline. Full Congress 
registration, which includes all sessions, plus pre-congress 
on June 11th, only $395 + tax. 

Make sure that your member dues are paid prior to 
registering in order to receive this special rate. Only 
available to CNSF Junior members and only available until 
April 30,2013. 

2013 Congress highlights include a Tuesday evening 
"Resident Career Networking Social". This is a wine and 
cheese event, organized by the society resident 
representatives. 

Wednesday features two concurrent, all day, Resident Review 
courses. "Emergency Neurosurgery" and "Movement 
Disorders and Parkinson's Disease" 

Program details and course outlines are available under the 
"Program" tab on our website at http://congress. 
cnsfederation.org/. 

We encourage neurosurgery and neurology residents to 
participate in our Annual Canadian Congress. It provides the 
opportunity to network with colleagues and mentors from 
across the country, creating positive connections for future 
opportunities. 

Join us at the Fairmont Queen Elizabeth in Montreal, June 11-14. 

KING MEDICAL 
THE CANADIAN ELECTRODE PLACE 

ALPINE BIOMED Mono/Cone. Needles 
AMBU Blue Sensor • Neuroline 
CHALGREN Needles • Bar/Ring/Clip 
KENDALL Adhesive • NuTab 
MAVIDON Lemon Skin Prep 
NIKOMED USA Adhesive Electrodes 
PARKER LAB. Electrode Paste 
TECHNOMED Corkscrew • Mono/Cone. 
3M CANADA Micropore • Transpore 
VERMED Adhesive Electrodes 
D.O. WEAVER Ten20 • NuPrep 

Clavis™ • MyoGuide™ • Chalgren • Inoject™ 
Large stock of Hypodermic Needles 

Tel 905-833-3545 Fax 905-833-3543 
E-mail: soren@kingmedical.com 
Web Site: www.kingmedical.com 

King Medical Ltd. 
145 Kingsworth Road 

King City'Ontario L7B1K1 

TORONTO 

MEMORY 

PROGRAM 
Clinical Trials Investigator Fellowship 

Available July 1,2013 

ALZHEIMER'S PREVENTION & TREATMENT 

^ & 

Alzheimer SoaV/y 
O N T A R I O 

Toronto Memory Program is now accepting applications for the new Pfizer-Alzheimer Society of Ontario Dementia Trial Investigator 
Fellowship to commence July 1, 2013. This one year fellowship was created to address the need for Qualified Investigators in the field of 
clinical pharmacological research in dementia and will be of interest to those who wish to be involved in advancing treatment options in 
dementia. The successful applicant will acquire the practical experience in dementia research and dementia practice to assume the role of 
Principal Investigator at an independent trial site. The fellowship takes place at Toronto Memory Program, Canada's largest dementia clinical 
pharmacological research site. 

Supervisor: Dr. Sharon Cohen, Behavioural Neurologist and PI. 

The fellowship curriculum includes practical experience with: 
• Clinical research regulations, guidelines, standards 
• Principal Investigator responsibilities 
• Study design; protocol development 
• Research contracts, business development 
• Clinical trial operations 
• Clinical and research diagnostic criteria in dementia 
• Standard of care in dementia clinical practice 

To apply, applicants must be licensed, or eligible to be licensed, to practice medicine in Ontario and have completed training in any of the 
following: family medicine, neurology, geriatrics, psychiatry, or internal medicine. 

Salary: $70,000 (plus practice generated income) 

Interested applicants should send: 
• A letter of intent detailing your interest in this fellowship 
• Current CV, signed and dated 

Applications will remain confidential and can be sent to: 
Dr. Sharon Cohen,Toronto Memory Program, 400 - 1 Valleybrook Dr., Toronto, ON M3B 2S7 or by email to: cohen@memorydisorders.ca 
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COPAXONE 
(glatiramer acetate injection) 
Treat from the start. Treat for the long run. 

Prescribing Summary 

Patient Selection Criteria 

THERAPEUTIC CLASSIFICATION: Immunomodiilotor 

INDICATIONS AND CLINICAL USE 

COPAXONE"' is indicated for: the treatment of ambulatory patients with Relapsing Remitting Multiple Sclerosis 

(RRMS), to decrease the frequency of clinical exacerbations, to reduce the number and volume of active brain lesions 

identified on Magnetic Resonance Imaging (MRI) scans; for the treatment of patients who have experienced a 

single demyelinating event, accompanied by abnormal MRI scans and are considered to be at risk of developing 

Clinically Definite MS (CDMS), after alternative diagnoses are excluded, to delay the onset of definite MS, to 

decrease the number and volume of active brain lesions and overall disease burden (as identified by MRI scans). 

The safety and efficacy of COPAXONE" in chronic progressive MS have not been established. 

CONTRAINDICATIONS 

COPAXONE" (glatiramer acetate) is contraindicated in patients with known hypersensitivity to glatiramer acetate 
or mannitol. 

Safety Information 

WARNINGS AND PRECAUTIONS 

Ihe only recommended route of administration of COPAXONE' (glatiramer acetate) injection is the subcutaneous 

route. COPAXONE" should not be odministered by the intravenous route. 

Cardiovascular; Symptoms of Potentially Cardiac Origin: Approximately 13% of COPAXONE® patients in the 

multicenter controlled trials (compared to 5% of placebo patients) experienced at least one episode of what was 

described as transient chest pain (see ADVERSE REACTIONS: Chest Pain). While some of these episodes occurred 

in the context of the Immediate Post-Injection Reaction (see ADVERSE REACTIONS: Immediate Post-Injection 

Reaction), many did not. The pathogenesis of this symptom is unknown. Patients in controlled clinical trials were 

free of significant cardiovascular problems (New York Heart Association Class I and II) and thus the risks associ­

ated with COPAXONE" treatmentfor Multiple Sclerosis patients with comorbid cardiovascular disease are unknown. 

COPAXONE"' has been associated with on Immediate Post-Injection Reoction consisting of a constellation of 

symptoms appearing immediately after injection that could include flushing, chest pain, palpitations, anxiety, 

dyspnea, constriction of the throat and urticaria (see ADVERSE REACTIONS: Immediate Post-Injection Reaction). 

COPAXONE" has not been studied in patients with a history of severe anaphylactoid reactions, obstructive pul­

monary disease or asthma, nor in patients under treatment for either of these two latter conditions. Particular 

caution is therefore advised regarding the use of COPAXONE" in such patients. 

Anaphylactoid reactions associated with the use of COPAXONE" have been reported in rare instances (<1/1000) 

during the post-marketing period. Some cases required treatment with epinephrine and other appropriate 

medical treatment. 

General: Patients should be instructed in aseptic reconstitution and self-injection techniques to assure the safe 
administration of COPAXONE* (glatiramer acetate), including a careful review of the Part III - Consumer 
Information. The first injection should be performed under the supervision of an appropriately qualified health 
care professional. Patient understanding and use of aseptic self-injection techniques and procedures should be 
periodically re-evaluated. Patients should be cautioned against the re-use of needles or syringes and instructed 
in safe disposal procedures. A puncture-resistant container for disposal of used needles and syringes should be 
used by the patient. Patients should be instructed on the safe disposal of full containers. 
Localized Adverse Reactions Associated with Subcutaneous Use: At injection sites, localized lipoatrophy and, 
rarely, injection-site skin necrosis have been reported during clinical trials and post-marketing experience. 
Lipoatrophy may occur after treatment onset (sometimes as early as several months) and may be permanent. 
There is no known therapy for lipoatrophy. To assist in possibly minimizing these events, the patient should be 
advised to follow proper injection technique and to rotate injection areas and sites on a daily basis (see Part III -
Consumer Information). 

Immune: Considerations Involving the Use of a Product Capable of Modifying Immune Responses: 
COPAXONE" is an antigenic substance and thus it is possible that detrimental host responses can occur 

with its use. Whether COPAXONE'"' can alter normal human immune responses, such as the recognition 
of foreign antigens is unknown. It is therefore possible that treatment with COPAXONE19 may undermine 
the body's defenses against infections and tumor surveillance. Systematic assessments of these risks 
have not been done. Continued alteration of cellular immunity due to chronic treatment with glatiramer 
acetate might result in untoward effects. 

Glatiramer acetate-reactive antibodies are formed in practically all patients exposed to daily treatment with the 
recommended dose. Studies in both the rot and monkey have suggested that immune complexes are deposited 
in the renal glomeruli. Furthermore, in a controlled clinical trial of 125 RRMS patients given glatiramer acetate 
20 mg for 2 years, serum IgG levels reached at least 3 times baseline values in 80% of patients by 3 months 
of initiation of treatment. By 12 months of treatment, however, 30% of patients still had IgG levels at least 
3 times baseline values, and 90% had levels above baseline by 12 months. The antibodies ore exclusively 
of the IgG subtype - and predominantly of the IgG-l subtype. No IgE type antibodies could be detected in any 
of the 94 sera tested. Nevertheless, anaphylaxis can be associated with the administration of almost any 
foreign substance and, therefore, this risk cannot be excluded. 

Carcinogenesis and Mutagenesis: Preclinical studies to assess the carcinogenic potential of glatiramer 
acetate in mice and rats do not suggest any evidence of corcinogenic potential related to glotiramer acetate 
administered subcutaneously at dose levels of up to 30 mg/kg/day in rats and 60 mg/kg/day in mice (see 
TOXICOLOGY: Carcinogenicity). The relevance of these findings for humans is unknown (see PRECAUTIONS -
Considerations Involving the Use of a Product Capable of Modifying Immune Responses). 

Renal: The pharmacokinetics of COPAXONE® in patients with impaired renal function have not been determined. 

Special Populations: Pregnant Women: There are no adequate and well-controlled studies in pregnant 
women. No evidence of reproductive toxicity was observed in preclinical studies (see TOXICOLOGY: Reproduction 
and Teratology). Because animal reproduction studies ore not always predictive of human response, this drug 
should be used during pregnancy only if clearly needed. During pre-marketing clinical trials with COPAXONE", 
seven women conceived while being treated with ttie active drug. One cose was lost to follow-up. Three of the 
patients electively discontinued pregnancy. Three patients stopped treatment 1,1.5 and 2 months after learning 
they were pregnant; all delivered healthy babies. 

Nursing Women: It is not known whether this drug is excreted in human milk. Because many drugs are 
excreted in human milk, treating a nursing woman with COPAXONE® should only be considered after careful 
risk/benefit assessment and be used with caution. 

Pediatrics {< 1 8 years o l age) : The safety and effectiveness of COPAXONE9 have not been established 

in individuals below 18 years of age. 

Geriatrics ( > 6 5 years o l age) : COPAXONE® has not been studied in the elderly (> 65 years old). 

Monitoring and Laboratory Tests: Data collected pre- and post-market do not suggest the need for 
routine loboratory monitoring. 

ADVERSE REACTIONS 

Adverse Drug Reaction Overv iew: In the 4 placebo-controlled clinical triols, the most commonly observed 
adverse events associated with the use of COPAXONE" occurring at an incidence of at least 10% and at least 
1.5 times higher than in placebo-treated patients were: injection-site reactions, vasodilatation, rash, dyspnea 
and chest pain. 

In the placebo-controlled clinical trials approximately 5% discontinued treatment due to an adverse event com­
pared to 1 % for placebo-treated patients. The adverse events most commonly associated with discontinuation 
were (in order of descending frequency): injection-site reactions, dyspnea, urticaria, vasodilototion ond hyper­
sensitivity. Treatment discontinuotion due to a serious adverse event considered by investigators to be related 
to COPAXONE® treatment included a case of life-threatening serum sickness. 
Immediate Post-Injection Reaction: Approximately 14% of Multiple Sclerosis patients exposed to COPAXONE" 
in the 4 placebo-controlled studies reported a post-injection reaction immediately following subcutaneous 
injection of COPAXONE® compared to 2% for placebo-treated patients. An immediate post-injection reaction is 
a constellation of symptoms occurring immediately after injection that includes at least two of the following: 
flushing, chest pain, palpitations, anxiety, dyspnea, constriction of the throat and urticaria (individual symptoms 
are listed separately in Table 1). These symptoms were invariably transient, self-limited, did not require specific 
treatment and in general, arose several months after initiation of treatment, although they moy occur earlier 
in the course of treatment. A given patient may experience one or several episodes of these symptoms during 
treotment with COPAXONE®. Whether these episodes are mediated by an immunologic or non immunologic 
mechanism, and whether several similar episodes seen in a given patient have identical mechanisms is unknown. 
In fact, whether or not this constellation of symptoms actually represents a specific syndrome is unknown. 
During ttie post-marketing period, there have been reports of patients with similor symptoms who received 
emergency medical care (see WARNINGS AND PRECAUTIONS: Symptoms of Potentially Cardiac Origin). 
Chest Pain: Approximately 13% of glatiramer ocetate patients in the 4 placebo-controlled studies (compared 
to 5% of placebo patients) experienced at least one episode of what was described as transient chest pain. 
While some of these episodes occurred in the context of the Immediate Post-Injection Reaction described 
above, many did not. The temporal relationship of the chest pain to an injection of glatiramer acetate was 
not alwoys known, although the pain was transient (usually lasting only a few minutes), often unassociated 
with other symptoms, and appeared to have no important clinicol sequelae. Some patients experienced more 
than one such episode, and episodes usually began at least 1 month offer the initiation of treatment. The 
pathogenesis of this symptom is unknown. Patients in clinical trials were free of significant cardiovascular disease 
(New York Heart Association Class I or II); therefore, the risks associated with glatiramer acetate treatment 
for Multiple Sclerosis patients with comorbid cardiovascular disease are unknown (see WARNINGS AND 
PRECAUTIONS: Symptoms of Potentially Cardiac Origin). For adverse event reporting, please contact Health 
Canada by phone at: 1-866-234-2345, or Teva Canada Innovation at: 1-800-283-0034. 
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m 
DOSAGE AND ADMINISTRATION 

COPAXONE9 should only be prescribed by (or following consultation with) clinicians who are experienced 
in the diagnosis and management of Multiple Sclerosis. The only recommended route of administration of 
COPAXONE" (glatiromer acetate) injection is the subcutaneous route. COPAXONE" should not be administered 
by the intravenous route. 

Recommended Dose and Dosage Adjustment: The recommended dose of COPAXONE (glatiramer 
acetate injection) for the treatment of Clinically Isolated Syndrome and Relapsing Remitting MS is a daily 
injection of 20 mg given subcutaneously. Please see the Part III - Consumer Information - pre-led syringe for 
instructions on the preparation and injection of COPAXONE®. 

Missed Dose: If a dose is missed it should be token os soon as possible. If, however, it is closer to the 
time of the next dose, skip ttie missed dose and resume at the usual dosing schedule. 

Avoid giving 2 injections in the some 12-hour period. 

SUPPLEMENTAL PRODUCT INFORMATION 
ADVERSE REACTIONS 

Clinical Trial Adverse Drug Reactions: Because cliolcol liials aie conducted under very specific conditions, the adverse teoction totes obsmed in 
the dinicnt Itiots tneynottetlectthe totes obsetved in ptachce nnd should not be competed to the totes in the clinical ttialsofanothet dtug. Adverse drop 
teoction information km clinical trials is useful lot identifying drugielated advetse events and tot apptoximoting rotes. The adverse reoction data in this 
section is derived from 4 pivotal, double-blind, plncebcKontrolled clinical trials which were conducted during premarketing and post-marketing periods in 
o total ot 512 patients heated with glatiramer acetate and 509 patients heated with ptocebo for up to 36 months. Three trials were conducted in RRMS. 
The fourth trial was in patients presenting with o first clinical event and MRI features suggestive of MS and included 243 patients treated with glatiramer 
acetate and 238 patients treoted with ptocebo. All adverse events were recorded by the clinical investigators, using terminology of their own choosing. To 
provide o meaningful estimate of the proportion of individuols hoving adverse events, similar types of events were grouped into standardized categories 
using MedDRA dictionary terminology. The following table lists treatment-emergent signs and symptoms that occurred in at least 2% of potients heated 
with glatiramer acetate in the placebo-controlled trials. These signs and symptoms were numerically more common in patients treoted with glatiramer 
ocetote thon in potients treoted with placebo. 

Table 1 : Controlled Trials - Incidence of Glatiramer Aretate Adverse Reactions 
> 2 % and More Frequent than Placebo 

MedDRA Version 10.0 

Blood and Lymphatic 
System Disorders 

Cardiac Disorders 

Eye Disorders 

Gastrointestinal Disorders 

General Disorders and 
Administration Site 
Conditions 

Immune System Disorders 

Infections and Infestations 

Metabolism and 
Nutrition Disorders 

Musculoskeletal and 
Connective Tissue 
Disorders 

Lymphadenopothy 

Palpitations 

Tochycardia 

Eye Disorder 

Diplopia 

Nausea 

Constipation 

Dyspepsia 

Dysphagia 

Fecal Incontinence 

Injection-Site Erythema 

Injection-Site Poin 

Injection-Site Mass 

Injection-Site Pruritus 

Asthenia 

Injection-Site Edemo 

Poin 

Chest pain 

Injection-Site Inflammation 

Injection-Site Renchon 

Pyrexia 

Injectinn-Site Hypersensitivity 

Local Reachon 

Face Edemo 

Edemo Peripheral 

Chills 

Injection-Site Atrophy* 

Injection-Site Fibrosis 

Hypersensitivity 

Infection 

Influenza 

Rhinitis 

Gastroenteritis 

Vaginal Candidiasis 

Otitis Media 

Hetpes Simplex 

Tooth Abscess 

Weight Increased 

Anorexia 

Back Pain 

Neck Poin 

GA 2 0 mg 
(n=512) 

'/. of Patients 

7.2 

7.6 
4.7 

3.3 
2.9 

14.5 

7.4 
7.0 
6.6 
2.3 
2.3 

46.1 

36.3 

25.8 

24.4 

23.8 

20.9 

18.9 

12.5 

8.2 
8.2 
6.4 
4.1 
3.7 
3.3 
3.3 
2.9 
2.0 
2.0 

3.3 

31.8 

15.4 

7.4 
6.4 
6.3 
4.9 
3.7 
2.5 
2.3 

2.9 
2.3 

13.5 

10.4 

4.5 

Placebo 
(n=509) 

% of Patients 

2.9 

3.3 
1.6 

1.2 
1.8 

10.4 

4.3 
6.3 
6.5 
1.2 
2.0 

10.6 

17.1 

5.9 
2.8 

23.2 

4.5 
16.7 

4.9 
1.6 
1.4 
5.7 
0.0 
1.4 
0.6 
2.4 
0.4 
0.0 
0.6 

1.8 

30.8 

14.5 

5.9 
5.7 
4.3 
2.6 
2.9 
1.8 
2.2 

0.8 
2.2 

11.2 

9.4 
3.9 

MedDRA Version 10.0 

Nervous System Headache 
Disorders Hypertonio 

Tremor 
Migroine 
Syncope 

Psychiatric Disorders Depression 
Anxiety 
Nervousness 

Renal and Micturition Urgency 
Urinary Disorders Pollokiurio 

Respiratory, Thoracic and Dyspnea 
Mediastinal Disorders Cough 

Skin and Subcutaneous Rash 
Tissue Disorders Hyperhidrosis 

Pruritus 
Ecchymosis 
Urticaria 
Skin Disorder 

Vascular Disorders Vasodilatation 

GA 20 mg 
(n=512 | 

% of Patients 

30 9 
7.8 
4.1 
3.7 
3.1 

13.1 
11.1 
2.3 

5.1 
4.7 

13.3 
6.6 

13.7 
6.6 
5.1 
3.5 
3.1 
2.9 

180 

Placebo 
(rtr.509) 

% of Potients 

29.1 
7.3 
1.8 
2.4 

1.8 

12.0 
8.8 
1.0 

4.3 
4.5 

2.8 
5.3 

9.0 
4.7 
4,3 
3.3 
1.6 
0.8 

4.7 

Date on adverse events occurring in the controlled clinical trials were analyzed to evaluate gender-related differences. No clinically significant differences were 
identified. In these clinical trials %% of patients were Caucasian. This percentage reflects the higher representation of Caucasian in the MS population, even though 
it does not reflect the exact world racial distribution among MS patients. In addition, the vast majority of patients treated with COPAXONE® weie between 
the ages of 18 and 45. Consequent̂ , inadequate data ore available to perform an analysis of the incidence of adverse events related to clinically relevant age sub­
groups. Laboratory analyses were performed on all patients participating in the clinical program foi COPAXONE*. Clinically significant changes in laboratory 
values for hematology, chemistry, and urinalysis were similor for both COPAXONE" and placebo groups in blinded clinical trials. No patient receiving COPAXONE' 
withdrew from ony placebo-controlled trial due to abnormal laboratory findings which were assessed os possibly related to glatiramer acetate. 
Other Adverse Events Observed During All Clinical Trials: In the pre-markeling clinical trials, approximately 900 individuals have received at 
least one dose of COPAXONE5" (glatiramer ocetote) in controlled and uncontrolled clinical trials. Totol patient exposure to COPAXONE" in clinical trials ranged 
from 6 months (693 patients) to 2 years (306 patients), with a subset of patients continuing to 10 years (n=l 08) and some patients to an average 
of 13.6 years (n-100) in open-label extensions ot a daily dose of 20 mg. During these trials, all adverse events were recorded by clinical investigators 
using terminology of their own choosing. To provide a meaningful estimate of the proportion of individuals having adverse events, similar types of events 
were grouped into a smaller number of standardized categories using C0STARTII dictionary terminology. All reported events that occurred at leost twice and 
potentially important events occurring once, are included except those alreody listed in the previous table, those too general to be informative, friviol events, 
and other events which occurred in at least 2% of treated potients ond were present at equal or greater rates in the placebo group. Events ore further clas­
sified within body system categories and enumerated in order of decreasing frequency using the following definitions: frequent adverse events ore defined 
as those occurring in ot leost 1 /100 patients; infrequent adverse events ore those occurring in 1 / l 00 to 1/1000 potients. Body os a whole: frequent: 
Injection-site edema, injection-site atrophy, abscess and injection-site hypersensitivity. Infrequent: Injection-site hematoma, injection-site fibrosis, moon face, 
cellulitis, generalized edema, hernia, injection-site abscess, serum sickness, suicide attempt, injection-site hypertrophy, injection-site melanosis, lipoma, 
and photosensitivity reaction Cardiovascular: frequent: Hypertension, Infrequent: Hypotension, midsystolic click, systolic murmur, atrial fibrillation, 
bradycardia, fourth heart sound, postural hypotension and varicose veins. Digestive: Infrequent: Dry mouth, stomatitis, burning sensation on tongue, 
cholecystitis, colitis, esophageal ulcer, esophagitis, gastrointestinal carcinoma, gum hemorrhage, hepatomegaly, incieased appetite, melena, mouth 
ulceration, pancreas disorder, pancreatitis, rectal hemorrhage, tenesmus, tongue discoloration and duodenal ulcer. Endocrine: Infrequent: Goiter, hyper­
thyroidism, and hypothyroidism. Gastrointestinal: frequent: Bowel urgency, oral moniliasis, salivary gland enlargement, tooth caries, and ulcerative 
stomatitis. Hemic and Lymphatic: Infrequent: Leukopenia, onemia, cyanosis, eosinophilia, hematemesis, lymphedema, pancytopenia, ond splenomegaly. 
Metabolic and Nutritional: Infrequent: Weight loss, alcohol intolerance, Cushing's syndrome, gout, abnormal healing, and xanthome. 
Musculoskeletal: Infrequent: Arthritis, muscle atrophy, bone poin, bursitis, kidney pain, muscle disorder, myopathy, osteomyelitis, tendon pain, and 
tenosynovitis. Nervous: frequent: Abnormal dreams, emotional lability and stupor. Infrequent: Aphasia, ataxia, convulsion, circumoral paresthesia, 
depersonalization, hallucinations, hostility, hypokinesia, coma, concentration disorder, facial paralysis, decreased libido, manic reachon, memory impairment, 
myoclonus, neuralgia, paranoid reaction, paraplegia, psychotic depression and transient stupor. Respiratory: frequent: Hyperventilation, hay fever 
Infrequent: Asthma, pneumonia, epistoxis, hypoventilation, ond voice alteration. Skin and Appendages: frequent: Eczemo, herpes zoster, pustular 
rash, skin atrophy and warts. Infrequent Dry skin, skin hypertrophy, dermatitis, furunculosis, psoriasis, angioedemo, contact dermatitis, erythema nodosum, 
fungal dermatitis, maculopapular rash, pigmentotion, benign skin neoplasm, skin carcinoma, skin striae, and vesiculobullous rash. Speciol Senses: 
Frequent: Visual field defect, infrequent: Dry eyes, otitis externa, ptosis, cataract, corneal ulcer, mydriasis, optic neuritis, photophobia, and taste loss. 
Urogenital: Frequent: Amenorrhea, hematurio, impotence, monorrhagia, suspicious Papanicolaou smear, urinary frequency and vaginol hemorrhage. 
Infrequent: Vaginitis, flank pain (kidney), abortion, breast engorgement, breast enlargement, breast pain, carcinoma cervix in situ, fibrocystic breast, 
kidney calculus, nocturia, ovarian cyst, priapism, pyelonephritis, abnormol sexual function, and urethritis. 

Post-Marketing Adverse Drug Reactions 

Adverse Events Reported Post-Marketing and Not Previously Noted in Clinical Trials: Post-marketing experience has shown an adverse 
event profile similor to that presented above. Reports of adverse reactions occurring under treatment with COPAXONE"- (glotiramer ocetote} in either ongoing 
phases of clinical trials oi from spontaneous reports, thot have been received since market introduction and that may have oi not have causal relationship 
to the drug include the following; Body as a Whole: Sepsis, SLE syndrome, hydrocephalus, enlarged abdomen, injection-site hypersensitivity, allergic 
reachon, anaphylactoid reachon, bacterial infection, fever, infection. Cardiovascular: Thrombosis, peripheral vascular disease, pericardial effusion, myocar­
dial infarct, deep thrombophlebitis, coronory occlusion, congestive heart failure, cardiomyopathy, cardiomegaly, orrhythmia, angina pectoris, tachycordia. 
Digestive: Tongue edemo, stomach ulcer hemorrhage, liver function abnormality, liver damage, hepatitis, eructation, cirrhosis of the liver, cholelithiasis, 
diarrhea, gastrointestinal disorder. Hemic ond Lymphatic: Thrombocytopenia, lymphoma-tike reaction, acute leukemia. Metabolic and Nutritional: 
Hypercholesteremia. Musculoskeletal: Rheumatoid arthritis, generalized sposm. Nervous: Myelitis, meningitis, CNS neoplasm, cerebrovascular 
accident, brain edema, abnormal dreams, aphasia, convulsion, neuralgia, anxiety, foot drop, nervousness, speech disorder, vertigo. Respiratory: Pulmonary 
embolus, pleural effusion, carcinoma of lung, hay fever, laryngismus. Skin and Appendages: Herpes simplex, pruritis, rash, urticaria. Special Senses: 
Glaucoma, blindness, visual field defect. Urogenital: Urogenital neoplasm, urine abnormality, ovorion carcinoma, nephrosis, kidney failure, breast carcinoma, 
bladder carcinoma, urinary frequency. Localized Adverse Reactions Associated with Subcutaneous Use: At injection sites, focalized lipoatrophy 
ond, rarely, injection-site skin necrosis hove been reported during post-marketing experience. Lipoatrophy may occui after treatment onset (sometimes os 
early as several months) ond may be permanent. There is no known therapy for lipoatrophy. To assist in possibly minimizing these events the patient should 
be advised to follow proper injection technique and to rotote injection areas and sites on a daily basis (see Port III - Consumer Information). 

DRUG INTERACTIONS 

Interactions between COPAXONE® and other drugs have not been fully evoluated. Results from existing clinical trials do not suggest any significant inter­
actions of COPAXONE" with therapies commonly used in MS patients. This includes the concurrent use of corticosteroids for up to 28 days. COPAXONE® 
has not been formally evaluated in combination with Interferon beta. However, 246 patients who failed on or who did not tolerate therapy with Interferon 
beta and were later treoted with COPAXONE* within the framework of an open clinical triot did not report ony serious or unexpected adverse events thought 
to be related to treatment. 

OVERDOSAGE 

Overdose with COPAXONE" has been reported in three patients. One patient injected four doses (SO mg total) of COPAXONE" ot once. No sequelae were 

noted. Two other patients, o 28-year old male and a 37-year old female, were given 3 injections of 20 mg of COPAXONE" at one half hour intervals by 

error. Neither patient evidenced any change in blood pressure, heart rote, or temperature. Telephone follow-up several hours Inter produced no report of 

adverse experiences from either patient. The maximum COPAXONE® dose reported in an overdose case is 80 mg glatiramer acetate injection. 

For monagement of o suspected overdose, contact your Regional Poison Centre. 

Based on Product Monograph dated July 1,2011. Product Monograph avoiiable on request. 

•n^'/il 
* "Injection-site atiophy" compiises terms relating to Ic y at injection site. 

COPAXONE" is a registered trademark of Tew Pharmaceutical Industries ltd. 
and B used under tome. TEVi ond roe design version thereof ore regstered BIOTECanada. 
trademarks of Tevo PhomweulHal Industry Ltd. ond ore used under licence. , ^ 
©2012 Tim Cunodo Innovolion - l i l t , Montreal, M n r H221SI fMBT 
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2013 Canadian Neurological Sciences Federation Annual Congress 
June 12-14, 2013 • Fairmont Queen Elizabeth Hotel, Montreal, Quebec 

Pre-Congress June 11, 2013 *SIG - Special Interest Groups 

9:00 am - 5:00 pm 
6:00 pm - 8:00 pm 
6:00 pm - 8:00 pm 
6:00 pm - 8:00 pm 
6:00 pm - 8:00 pm 
6:00 pm - 8:00 pm 

Tuesday, June 11, 2013 

Epilepsy (UCB) 
Neurocritical Care-Brain Death Workshop SIG 
Movement Disorders SIG 
Epilepsy Video SIG 
Headache: Migraine & Friends SIG 
Neuromuscular SIG 

Martin del Campo 
Jeanne Teitelbaum, Draga Jichici 
David Grimes, Oksana Suchowersky 
Seyed Mirsattari 
Elizabeth Leroux 
Mike Nicotic, Kristine Chapman 

Wednesday, June 12, 2013 

9:00 am - 5:00 pm Neurosurgery Residents: Emergency Neurosurgery 
9:00 am - 5:00 pm Neurology Residents: Movement Disorders and 

Parkinson's Disease 
9:00 am -12:00 pm Stroke 
9:00 am -12:00 pm Hot Topics in Child Neurology 
9:00 am -12:00 pm Minimally Invasive Neurosurgery 
12:15 pm -1:45 pm Co-Developed Symposium TBD 
12:15 pm -1:45 pm Scotiabank Lunch n' Learn TBD 
2:00 pm - 5:00 pm Headache 
2:00 pm - 5:00 pm Neuromuscular 
2:00 pm - 5:00 pm Neurocritical Care 
5:00 pm - 7:30 pm Exhibitors' Reception 

Max Findlay, Roberto Diaz 
Pierre J. Blanchet, Nailyn Rasool, 
Serena Orr 
Alex Poppe, Sylvain Lanthier 
Asif Doja 
Kesh Reddy 

Sian Spacey 
Mike Nicotic. Kristine Chapman 
Jeanne Teitelbaum, Draga Jichici 

Thursday, June 13, 2013 

8:30 am -11:00 am Grand Plenary 
11:15 am -12:15 pm Child Neurology Day: CACN Abstract 
11:15 am- 12:15 pm CNSS Abstract 
11:15 am -12:15 pm CNS/CSCN Abstract 
12:15 pm -1:45 pm Co-Developed TBA 
12:15 pm -1:45 pm Lunch n'Learn 
2:00 pm - 5:00 pm Canadian Neurosurgical Innovations & Discoveries 
2:00 pm - 5:00 pm Child Neurology Day 
2:00 pm - 5:00 pm Epilepsy 
2:00 pm - 5:00 pm EEG 
2:00 pm - 5:00 pm MASS: Minimal Access Spine Surgery 
2:00 pm - 5:00 pm Promises of Stem Cells in the Neurosciences 
5:00 pm - 6:30 pm Digital Poster Author Standby 

Michelle Demos, Craig Campbell 

Brian Toyota 
Michelle Demos, Craig Campbell 
Jorge Burneo 
Seyed Mirsattari 
Eric Massicotte 
Peter Dirks 

8:00 am -11:00 am 
11:15 am -1:00 pm 
1:00 pm -2:15 pm 
2:15 pm - 5:15 pm 
2:15 pm - 5:15 pm 
2:15 pm - 5:15 pm 
2:15 pm - 5:15 pm 
2:15 pm - 5:15 pm 

Friday, June 14, 2013 

Platform Sessions 
Grand Rounds 
Digital Poster Author Standby 
Difficult Cases in Neurosurgery 
Multiple Sclerosis 
Neurovascular & Interventional Neuroradiology 
Genetics of Neurological & Neuro Degenerative Syndromes 
Neuro-Opthalmology 

Joseph Megyesi 
Paul Giacomini, Catherine Larochelle 
Gary Redekop 
Matt Farrer 
Jason Barton 
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COPAXONE ® 

PATIENT EXPERIENCE DATA 

15 YEARS 
USE IN CLINICAL PRACTICE IN CANADA1 

OVER 1 MILLION 
PATIENT-YEARS OF EXPERIENCE WORLDWIDE2 

COPAXONE® is indicated for the treatment of ambulatory patients with Relapsing Remitting Multiple Sclerosis (RRMSI to decrease the frequency of 
clinical exacerbations; to reduce the number and volume of active brain lesions identified on Magnetic Resonance Imaging (MRI). 

COPAXONE1" is indicated for the treatment of patients who have experienced a single demyelinating event, accompanied by abnormal MRI scans, and 
are considered to be at risk of developing Clinically Definite MS (CDMS), after alternative diagnoses are excluded: to delay the onset of definite MS; to 
decrease the number and volume of active brain lesions and overall disease burden (as identified by MRI scans]. 

The safety and efficacy of COPAXONE® in chronic progressive MS have not been established. In placebo-controlled clinical trials, the most commonly 
observed adverse events associated with the use of COPAXONE"'* occurring at an incidence of at least 10% and at least 1.5 times higherthanin placebo 
treated patients were: injection site reactions, vasodilatation, rash, dyspnea and chest pain. 

References: 1. Health Canada. COPAXONE Notice of Compliance. Accessed online at http://webprod3.hc-sc.gc.ca/noc-ac/info.do?lang=eng&no=3831 2. Data on file. Periodic Safety Update Report 
IPSURI, Global Drug Safety & Pharmacovigitance, Teva Pharmaceutical Limited, January 12, 2012. 

BIOTECanada. 

TZHZD Canada Innovation 
COPAXONE* is a registered trademark of Teva Pharmaceutical Industries Ltd. and is used under 
License, TEVA and the design version thereof are registered trademarks of Teva Pharmaceutical 
Industries Ltd. and a,re used under license. 
©2012Teva Canada InnovationG.P. - S.E.N.C., Montreal, Quebec H2Z 1S8 COP12-STHG4E 1*A§? 

COPAXONE 
(glatiramer acetate injection) 
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